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Shefali N. Pandey, Jayshree V. Joshi, Rama A. Vaidya, Ashok B. Vaidya

Bharatiya Vidya Bhavan's, Swami Prakashananda Ayurveda Research Centre, 13" N. S. Road, Jului, Miunibai

Summary

RIVRYNSY

In India, because of gender discrimination although women are more vulnerable to RTIs they have less
opportunity for early diagnosis and treatment. Ignorance, illiteracy and myths along with exposure to
media and clubs have accelerated the rate of spread of these infections in adolescents in urban and rural

areas.

In this the efforts of various FOGSI committees towards sex education in adolescents and conducting
reproductive health workshops at district and primary health centre level need to be strengthened.

Ongoing oncogene research in HPV if confirmed in extended epidemiological studics would provide a
genetic marker to identify women at risk for developing cervical cancer for closer monitoring and timely

mtervention.

Introduction

Reproductive tract infections (RTls) have become
widespread today because of the changing social fabric
and unconventional sexual behaviour. The incidence of
RTIs is now reaching enormous proportions globally; for
Sexually Transmitted Diseases (STDs), according to
WHO, the estimated figures of four major STDs in women,
inthe reproductive age group are 12.2 million for syphilis,
167.2 million for Trichomoniasis, 62.2 million for
Gonorrhoea and 89.1 million for Chlamydial infection
(Gerbase, 1998). STDs facilitate HIV infection. In a recent
rural study in India, the incidence of HIV in the high-risk
group was 17.5% of which 4.7 presented as recurrent
leucorrhoea (Redkar & Redkar, 1999).

There has been a conceptual shift in women'’s
health program from Family Planning in 1950’s to Mother
and Child Health (MCH) to Family Welfare in 1960's to

Safe Motherhood in 1980, and with an alarming increase
of RTIs in India now the emphasis is on Comprehensive
Health Care which also includes managemoent of RIS in
the 1990s.

RTIs compromise women’s health much more
than that of men; women have less say in the use of
protective methods of contraception and sexual relations.
Often asymptomatic lower RTls spread easily to the pelvis
and abdomen during procedures like abortion or
delivery, MTPs, IUD insertions and diagnostic or
therapeutic curetage (D&C). Some of these interventional
procedures for diagnosis or treatment in Gynaccolog
can also inadvertentlv lead to ascending infections ¢y,
intrauterine inseminations, hysterosalpingography. Poor
general health of women due to malnutrition and - or
anaemia can predispose to RTIs.
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microorganisms from the vagina or cervix to the
endometrium, fallopian tubes and/or continuous
structures. In developing countries, exact quantification
is difficult but a prevalence of around 25% in patients
with gyvnaecological disorders has been reported (Bang,
1989). Diagnosis of acute PID is clinical. Minimum criteria
tor diagnosis of PID are lower abdominal pain, adnexal
tenderness, and cervical motion tenderness. Additional
criteria that support the diagnosis ef PID includes fever
(temperature > 101°F), abnormal cervical or vaginal
discharge, leucocytosis, elevated ESR, elevated C-reactive
protein (Centre for Discase Control and Prevention, 1998).

Management of RTIs and Prevention of its
Complications

Early diagnosis and prompt treatment with
modern antibiotics and antiviral drugs restricts the spread
of lower genital tract infections and their sequelae.
Simultaneously steps should be taken to trace and treat
the sexual partner so as to prevent reinfections.
Reproductive Health Care programs should encourage
male participation. AIDS epidemic has brought to light
the health conseqguences of male participation. AIDS
epidemic has brought to light the health consequences of
male risky sexual behavior. Strategy to reach out to men
have tobe pursued at the community level. A WHO study
group on management of patients with STDs has
recommended that prior to treatment these aspects of
STDs should be discussed with the patient. However,
some of these involve delicate marital, familial and
community issues and are difficult to address in the
Indian context. Care should be taken whilst counselling
not to disrupt marital harmony. In institution-based
services however, these issues can be handled
professionally in collaboration with social scientists. A
greater awareness and some informal training to medical
professionals in handling these issues can go a long way.

Drug Treatments for RTIs

In India, facilities for diagnosis may not be
adequate at the primary health care level; hence a
syndromic approach to management can be used.
Treatment of RTls by syndromic approach:
Genital ulcer svndrome-treat for chancroid and syphilis,
treatment for donovanosis is added in places with high

prevalence of this discase (e.g. South India).

Urethral discharge syndrome- treat for gonorrhoeal and

74

chlamydial infections and for trichomoniasis in case of
treatment failure.

Vaginal and cervical discharge syndrome- treat tor
gonorrhoeal, chlamyvdial, trichomonial intections and tor
bacterial vaginosis, unless discharge appears like thrush,
in which case only treatment tor candida albicans 1=
given.

Lower pelvic pain-treat for gonorrhocea, chlamydia,
Anaerobic bacteria, T. vaginalis and bacterial vaginosis.
Inguinal bubo- treat for chancroid and lvmphogranuloma
venereum.

Single Dose Preparations/Short Regimens

Many single dosc preparations or short regimens
and combination therapy are now being marketed in
order to simplify treatiment and improve compliance, They
are useful in uncomplicated cases, early cases and those
with a good tolerance for drugs. The success rate is usually
slightly lower than the full-fledged treatment course ot
to 3 weeks. These should be avoided in pregnant women
(unless noncompliance is suspected) orin P cases. In
PID longer duration of treatment and more intensive
treatment is required as outlined later.

The Centre for Disease Control’s (CDC latest
treatment recommendations are as follows (vide infra)
(CDC, 1998).

1) Gonorrhoea:-

Cefixime 400 mg single oral dose or Ceftriaxone 125 my
single IM dose or Ciprofloxacin 500 mg single dose or
Ofloxacin 400 mg single oral dosc.

Patients infected with N. gonorrhoca arc often co-intected
with Chlamydia trachomatis, hence should be routinely
also treated with Azithromvein 1 gm single dose or
Doxycycline 100 mg twice dailv orally for 7 davs.

In pregnancy, patients should be treated with
Cephalosporins and if patients are intolerant then
Spectinomycin 2 gm IM single dose can be given.

2) Chlamydia:-

The recommended regimens are:

Azithromycin 1 gm single oral dose or Doxvey cline Tog
mg twice daily orally for 7 days or Erythromyein stearate
500 mg four times daily orally for 7 davs.

Alternative reginies include Offoxacin 300 my twice dat



orally for 7 days. In pregnancy, Erythromycin stearate
500 mg four times daily for 7 days is recommended.

3) Syphilis:-

In carly syphilis Benzathine penicillin G 2.4 mIU single
IM dosc 15 the recommended treatment. Alternative
options for treatment include Doxycycline recommended
100 mg twice daily tor 2 wks. or Tetracycline 500 mg four
times dailv for two wks. In syphilis of more than one-year
duration the penicillin has to be given weekly for 3 doses.
In pregnant women with syphilis the same doses of
penicillin are suggested. If the woman has penicillin
allergy, desensitization and then treatment with penicillin
is preferred over other regimes. Ampicillin 500mg with
probenecid 500mg bvo times a day for 2-3 weeks can also

be considered.
4) Granulomainguinale: -

The recommended regimes are Trimethoprim 80 mg /
sulpamethoxazole 400 mg 2 tablets twice daily tor 3
weeks or Doxveyeline 100 mg twice daily for 14 days.
Alternative regimes include Ciprofloxacin 750 mg twice
daily orallv for 3 weeks or Erythromycin 500 mg four
times / dav for 3 weeks.

In pregnancy, Ervthromycin 500 mg four times daily for 3
wks and in addition an aminoglycoside like Gentamycin
lgm / kg LV.every 8 hours should be strongly considered.

5) Lymphogranuloma venereum:-

Doxyceyeline 100 mg twice daily or Erythromycin 500 mg
four times daily for 3 weeks is suggested. In pregnancy
Doxyevcline is contraindicated.

6) Chancroid:-

Azithromycin 1 gm single oral dose or Ceftriaxone 250
mg single IM dose or Ciprofloxacin 500 mg twice-daily
dose for 3 days or Ervthromycin 500 mg four times daily
for 7 davs can be given.

7) Genital herpes:

Acvclovir in doses of 400 mg thrice a day or 200 mg five
times a day tor 7 to 10 davs or until clinical resolution is
recommended for initial episodes. For severe disease 5-
10 myg / kg of body weight IV every 8 hour for 5-7 days or
till clinical resolution should be given.

For recurrent episodes 200 mg five times a day or 400 mg

Reproductive tract infection

thrice daily or 800 mg twice daily of Acyclovir or
Famciclovir in dose of 125 mg twice daily orally or
Valacyclovir 500 mg twice daily orally tor 5 davs should
be given.

Acyclovir is not recommended in pregnancy but an
ongoing register has not shown any birth defects in babies
born to mothers treated for life threatenimg herpeswith

the drug.
8) Bacterial vaginosis:

Recommended regimens include Netronidazole or
Tinidazole 500 mg twice daily oraliyv or Clindamvan
cream 2% Sgm intravaginally at bedtime or Metronidazole
gel 0.75% 5gm intravaginally twice dailv for 7 days.
Alternatively Metronidazole can be given ina 2gm single
oral dose or Clindamycin can be given orally 300 myg twice
daily for 7 days. Both drugs are safe for use in pregnancy
in the 2" and 3™ trimester.

9) Trichomoniasis:

Metronidazole 2 gm single oral dose 15 recommended in
non-pregnant adult and pregnant paticnts. Alternatively
Metronidazole or Tinidazole 500myg twice datly tor 7 davs
can also be prescribed.

10) Candidiasis:

Il

Intravaginal agents like Butoconazole 270 cream (5gm)
for 3 days or Clotrimazole 17 cream (Sgmi tor 7- 1 davs
or Clotrimazole 100 mg vaginal tablet for 7 davs, 200mg 2
tablets for 3 days or 500mg tablet single application oy
Miconazole 2% cream (5gmy} arce the first choice drugs in
adults and the only ones rccommended in pregnancy.
Alternative treatment options include Mycostatin vaginal
pessaries or cream or Fluconazole 150mg single oral dose,
Itraconazole 200 mg dailyv x 3 days can be used in
resistant cases.

Treatment for PID:

PID treatment regimens must provide cmpiric
broad-spectrum coverage of likely pathogens and
treatment must start on clinical suspicion without waiting
for bacteriologic confirmation ot diagnosis soas to limit
the sequalae of PID.

Whether oral outpatient therapy is sutticient or
hospitalization and parcenteral therapy is required
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donends on the tollow g criteria,
Criteria for hospitalization:

1o When surenoal emergencies such as appendicitis
cannot be excludoed,

bi Pattient has a pelvic abscess

Patient 1~ acutelv il presenting with nauscay

comiting ot hrgh fever

Ao Patient does not respond climically to oral
mtimicrobal therapy or s unable to tolerate oral

Fegimen.

Lhe patient s pregnant.

Qut patient treatment for PID:
Recrmen N Otlovacin 400myg twice daily plus
Metronidazole Linidazole S00myg twice daily for 14 dayvs.
Reaimen B Cettranone 250 mg INTsingle dose or Cetondatin
Zem INEsmale dose plus Doy evedine 100 my twice daily
oo T dav s 1Other parenteral Cephalosporms eog.

Coretanimie o Cettrizonmme can also be used ).
Parenteral Treatment:

There are no etticacy datacomparing parenteralwith oral
recimes and most trials have used parenteral treatment
o1 al feast 48 hours atter the patient has demonstrated
~ubstantial - hocal mprovement (CDC, 1998). The

narenteral regimes melude:

Revimen ArCetotetan 2em IV oevery [2hrs or
Coronttin 2gm IV every o hes plus
Doxveveline 100 me iv ororallv every 12 hrs.

Orattherapy with Dosvovelme 100 mg twice daily canbe
started 24 hrs atter the patient shows signs ot chinieal

mmprovement and should be continued tor 14 davs,

Aegmen B Chindamiycin 900 mye IV every S hres plus
Gentamyemn 2my ke IVoor INDlollowed by TAmg/Kg s

Nourhy

Atter the patientimpros es clindcally, oral treatmentwith
Chindamy cin 450mg four times daily plus Doxyeveline
Lomg twice dalhy should be given to complete a total of
I davs therapy When tubo ovarian mass (1-O mass) is
presentregmmen s preterred but i regmen s tollow ed,
Clindamy om0 mg tour times datly b or Metronidazole
be added to

40 mye thieo trmes darlyvy should

Dovvaveline Surgrcal mtery ention s required fora 1-0O

mass onlv it patient faifs (o respond e noody Ll
treatment orin cases of ruptured Yabso a1
necessary to treatsevercorchrome P oot 1oy

of 3weeks.
Newer Developments in Diagnosis and Management

Diagnosis:

Recentstudies have revealed the importance ot
microbiological culture studics (6 speaies of Candida,
H.O, producing lactobacilliy newer diagnostic tochngues
like Polymerase chain reaction (PCRy Toase cham
reaction (LCR), Direct fluorescentantigen antiboddy e
(DEAY, and newer BLISAS

Immunomodulation:

Herpes simplex vacomes subumit 2lveoprote
vaccines are under phase HEchaeal o]
Laman Papilloma virus vacomes tidis ae ot

underway.
Barrier methods of RTls prevention:

Newer local microbicides which may be
spermicidal/non-spermicidal (antibiotics antisepty -
herbal derivatives and other bro-acceptable materaalsy are
being explored cg Vagmal Microbicidal Formulidior
Workshop procecdings, 1997 Newer desien- and
materials tormale, temale condoms are beme deceloped
and mav sigiuticantly reduce the tisko ol R0 misssion

and spread.
Newer Drugs:

Attempts are being made o understand Ha
metabolism, enzvme svstems and molecuiar Broroey of
vartous organisms so that specilic and more potentarg -

can be dc\'clopvd (Uetrin, T99s),
Role of Alternative Medicine:

Inancient Avurvedic literature there i a mention
of use of medicinal plants for the treatment ot RIS
Recently, modern avuryedic physicians and other
scientists have shown the benetits of avury edn
formulations with several deliy T U A ISR SNy
vaginal infections. Such defivers systems nlode on
tablets and friquids, Tocal preparations Tike donch wirh
decoction, medicated

Lampons  pessorie .



suppositories. Ditterent parts of medicinal plants (roots,
fcaves, tower or barky like Vada (Ficus bengalensis),
Pecpal thicus racemosal, Todhra tSvmplocos racemosay,
Shatavart (Asparagus racemosus)y have been
recommended for use i treatment of leucorrhoea (Khan
and Javed, [998) some of these are currently under

mvestiyation usmg modern methodologies.
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